
File No: IA-J-11011/71/2022-IA-II(I)
Government of India

Ministry of Environment, Forest 
and Climate Change

IA Division

***

Date 02/07/2024

To,

Jitendrakumar M Jain Jain
M/S. CANPEX CHEMICALS PVT. LTD.
Survey No. 155, Village Ambhora, Tah.-Ashti, Dist.- Beed, Maharashtra , Ambhora, BEED, 
MAHARASHTRA, , 414202
jitendra@canpex.co.in

Subject: Grant of prior Environmental Clearance (EC) to the proposed project "Proposed expansion of 
existing product capacities and addition of new products manufacturing of API, API/Chemical 
Intermediates and COVID API located at Survey No. 155, Village Ambhora, Taluka - Ashti, Dist. - 
Beed (Maharashtra) by M/s. Canpex Chemicals Pvt. Ltd" under the provision of the EIA Notification 
[...]
Shri. Rajesh RambhauAtole, Res of 
Ambhora, Tal. Ashti, Dist. Beed:

The project is nearby 500 mtrs away from the 
village. The people of the village are suffering 

due to the smell of smoke/chemicals of this 
company. Also, a serious problem of drinking 
water has been arised. He also said that there is 

no any objection to the expansion project.
Also the financial help to the village is also 
been done by M/s. CCPL. But the project 

proponent should take appropriate measures so 
that in future the Ambhora Gram panchayat as 
well as its people should be ensured that there 
is no natural harm and other damages due to 

this project.

Your suggestions have been noted. No action required.

Written Suggestion Response/Commitment from Project 
Proponent

Action plan with Time Frame 
and Budget

Vootkuri Sunanda Reddy (President)
Dharithri Paryavarana Parirakshana Sanstha:

Welcomed and supported the project and gave 
some suggestions to maintain ecological balance 

and environmental safety.

Your suggestions have been noted. No action required

18. The PP proposed to set up an Environment Management Cell (EMC) by engaging Environment Officials for the 
functioning of EMC.
19. The PP submitted the Disaster Management Plan and On-site and Off-site Emergency Plans in the EIA report.
20. The estimated project cost is Rs 43.705 Crores including existing investment of Rs. 14.77 Crores. At present existing 
manpower is 80, proposed 125 and after expansion manpower will be 205.
 
 
21. The proposal was placed in the 74th EAC meeting held on 7th February,2024, in which EAC deferred the proposal for 

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 7 of 25IA/MH/IND3/458959/2024



want of requisite information. Reply for the same was submitted on 19.4.2024.
 

S. 
No.

Queries 
Raised by 

EAC

Reply by PP

1 PP informed 
that 

application 
for ground 

water drawal 
permission 
has been 

submitted on 
7.2.2024. the 
Committee 

suggested to 
submit the 

copy of 
application

The application for ground water drawl permission has been submitted on 07.02.2024. CGWA permission 
obtained vide NOC No. CGWA/NOC/IND/ORIG/2024/20023 on dated 14.03.2024

During proposed expansion, as suggested by EAC, the trade effluent segregated by streams into High and 
Low TDS/COD streams. High TDS/COD effluent streams will be passed through solvent stripper before 

further treatment in MEE. The revised Effluent treatment scheme is as follows
Multiple Effect Evaporator (100 KLD)

High TDS effluent generated from the process will be collected in Effluent Collection Tank-1 and after 
primary treatment it will be transferred to MEE

Sr.
No.

Parameters Unit Raw High TDS
Stream

After Primary
Treatment

Feed to Evaporator
(Along with RO reject)

Condensate
Outlet from 

MEE
1 Flow rate m3/day 65.0 65.0 65+17 = 82.0 80.3
2 pH ---- 5-6 7-7.5 7-7.5 7-7.5
3 COD mg/lit 38000-39000 30000-31000 24000-25000 6000-7000
4 TDS mg/lit 140000-160000 140000-160000 111550-127700 100 -200

MEE salt / Solids will be sent to nearest TSDF,MEPL Ranjangaon. CANPEX have already obtained 
membership of TSDF.

Low TDS Effluent generated during Vessel wash, Contaminated drums cleaning, Floor washing, Boiler 
Blow- down and Cooling Tower Blow-down will be transferred to Effluent Collection Tank-2. From this 

tank it will be transferred to ETP.
Sr.
No.

Parameters Unit Raw Low TDS
stream

Inlet to primary Inlet to Secondary Inlet to
tertiary

1 Flow rate m3/day 34.1 34.1+80.3 = 114.4 114.4 113.9
2 pH ---- 6.5-7.5 7-7.5 7-7.5 7-7.5
3 COD mg/lit 150-200 4250- 5000 2400- 4000 250-350
4 TDS mg/lit 19000- 20000 5750-6100 5750-6100 500-700
5 BOD3, 270

C
mg/lit 500-100 1500-2000 1000-1500 50-100

6 TSS mg/lit 100-130 350-400 <100 <100

ETP Sludge will be sent to nearest TSDF, MEPL Ranjangaon. CANPEX have already obtained 
membership of TSDF.

Reverse Osmosis (125 KLD)
Sr. No. Parameters Unit Inlet to RO Permeate Reject

1 Flow rate m3/day 113.9 96.9 17.0

2 The 
Committee 

suggested to 
segregate the 

effluent 
stream into 

High and low 
TDS/COD 

effluent 
streams and 

provide 
treatment for 

the same. 
High 

TDS/COD 
effluent 

streams to be 
passed 
through 
solvent 
stripper

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 8 of 25IA/MH/IND3/458959/2024



2 pH - 7.0- 7.5 6.5 – 7.0 7.5 – 8.0
3 TDS mg/lit 500-700 100 2800 – 4100
4 COD mg/lit 250 – 350 <100 300 – 350

Note – RO reject will be sent to MEE
Proposed Waste Water Treatment Technology / Details of ZLD

§ The unit is being / will be ZLD unit and total generated effluent will be recycled and reused. Total 
quantity of trade effluent generation is 99.1 KLD and domestic effluent is 8.5 KLD from STP. Trade 

effluent will be treated in MEE, ETP and RO Plant. After treatment of high TDS effluent and RO reject in 
MEE, live steam condensate will be added and it will be further treated in ETP along with low TDS effluent 

followed by RO. Therefore, total wastewater generation is 107.60 KLD (Trade 99.1 KLD + Domestic 8.5 
KLD) whereas recycle water is 104.9 KLD.

§ 10 KLD capacity STP will be commissioned using MBBR technology. STP Treated water will be used 
for gardening within plant layout to fulfil ZLD compliance.

§ ETP capacity 125 KLD will be commissioned including primary, secondary and tertiary treatment along 
with MEE and RO Plant to fulfil ZLD compliance. Tertiary treated water 96.9 KLD will be reused 

/recycled in the process and domestic treated water 8.0 KLD will be used for gardening purpose. Thus, total 
treated recycle water will be 104.9 KLD.

Following steps are involved in treatment of industrial effluent:
• Primary Treatment - I (For High TDS stream)
• Treatment with Multiple Effect Evaporators
• Primary Treatment-II (For Low TDS stream)

• Secondary Treatment
• Tertiary Treatment
• RO System (RO)

• Sludge handling system
• Solids (MEE Salt) Handling

WATER REQUIREMENT AND WASTEWATER GENETATION (KLD
Consumption (KLPD) Loss (-) / Gain (+) (KLPD) Effluent (KLPD)Sr.

No.
Particulars

Existing Proposed Total Existing
loss/Gain

Proposed Total ExistingProposedTotal

1 Domestic 3.5 7 10.5 -1 -1 -2 2.5 6 8.5
2 Industrial Process 3 61 64 -3 4 1 0 65 65
3 Vessel Wash 0 7.5 7.5 0 -0.6 -0.6 0 6.9 6.9
4 Contaminated

Drum Cleaning
0 1 1 0 0 0 0 1 1

5 Floor Washing 0 2 2 0 -0.2 -0.2 0 1.8 1.8
6 Cooling Tower 26.9 135 161.9 -26.2 -115 -141.2 0.7 20 20.7
7 Boiler 7.8 28.8 36.6 -7 -25.9 -32.9 0.8 2.9 3.7
8 Gardening 5 0 5 -5 -5 -10 0 0 0
9 R.O. Reject 

Water
5 0 5 -5 0 -5 0 0 0

Total: 51.2 242.3 293.5 -47.2 -138.7 -185.9 4 103.6 107.6
Total waste water

generation
107.60 KLD (Process 99.1 KLD + Domestic 8.5 KLD) treated in treatment plant

Recycled water 104.9 KLD ( Treated Water from RO and STP)
Net fresh water

requirement
188.60 KLD (293.5 KLD – 104.90 KLD)

PP should 
adopt 

modular STP 
instead of wet 

Modular STP based on MBBR Technology of 10 KLD capacity is proposed for treatment of domestic 
wastewater. Domestic wastewater 8.5 KLD will be collected and treated. Treated water will be used for 

gardening within plant premises. It is proposed to install 10 KLD STP (MBBR technology). Treated water 
will be used for gardening within plant

3

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 9 of 25IA/MH/IND3/458959/2024



Process Description
Wastewater Transport

The domestic wastewater, which will be generated from various sources, is collected at sources and routed 
towards the treatment plant. All the sewage is allowed to flow by gravity through open/close drains passing 

through coarse screen.
Screen Chamber

The incoming raw sewage contains inert particles. The primary screen serves to prevent particles with size 
larger than 10mm of entering into the treatment system. The particles trapped on the screen shall be 

disposed as solids waste. Here domestic sewage to be treated.
Oil & Grease Trap

The wastewater from screen will be passes to oil & grease trap. The sewage inevitably contains free oil & 
fat particles. This free oil and grease interferes with the biological treatment reducing the efficiency of 

biological treatment. Therefore, it is necessary to remove oil and grease.
Collection cum Equalization Tank

The sewage from the screen chamber and from Oil & Grease trap underflows to the collection cum 
equalization tank. The untreated sewage is retained in this tank with sufficient capacity to attain a retention 
time of 6 - 8 hrs. (Or depending on the peak flow; this tank acts as a balancing tank where the hydraulic & 

the organic loadings to the subsequent units can be controlled). The collection cum equalization tank is 
fitted with air piping grid on the floor of the tank, air blower helps to avoid any formation of anaerobic 

zones in the tank, which can lead to foul smell.
Extended Aeration Tank (MBBR)

The wastewater from collection tank enters from the top of the reactor and comes in contact to the 
microorganisms attached to the Bio Pac Media. This phase of the treatment process utilizes the principal of 
microbial degradation of pollutants in the presence of oxygen.. The Bio Pac Media has a very high surface 
to volume ratio, allowing for a high concentration of biological growth to thrive within the protected areas 

of the media. As the media supports a biomass concentration several times that achievable in activated 
sludge systems, treatment is significantly more productive. The biomass retained on the ring media 

provides effective treatment for the wastewater.
The Bio Pac media are kept in motion by coarse bubble aerators. Apart from oxygenation air introduced 

into the reactor is sufficient to ensure thorough mixing and turnover of the media within the reactor. The air 
from the aerator periodically strips of most of the accumulated biomass. This makes it possible to control 

the Bio Film thickness and age distribution, and prevent the development of anaerobic conditions. The 
frequency of air shearing is optimized so that the microbes remain in a high growth phase, but they still 
form a fully developed food chain, in which larger organisms consume smaller ones. The result is more 
BOD conversion to water and CO2 and less to biomass, so sludge production is minimized. The need to 
periodically waste sludge and the requirement to supply a dilute return activated sludge to maintain an 
appropriate food to microorganisms (F/M) ratio is eliminated. Once acclimated the Bio Film is highly 

resistant to shock caused by abrupt changes in BOD loading or exposure to toxins. The FBR process has 
been shown to be effective in a range of operational conditions including carbonaceous, nitrification and 

combined carbonaceous & nitrification removal. High loading rates can be applied for carbonaceous 
removal.

Lamella Clarifier
After biological treatment of wastewater it is subjected to a lamella clarifier where it flows by gravity to an 

upward flow secondary settling chamber. A baffle guides the water entering the settler downwards. Any 
biological solids suspended in the effluent following aerobic degradation are removed via gravimetric 
settlement. To economize this process, settler media is used which provides a large surface area for the 

suspended solids to settle down on its surface and the same are guided towards the bottom sludge 
accumulating hopper, from this zone the sludge is withdrawn & allowed to pass to the Sludge Dying Beds 
containing less than 20% moisture. The supernatant from the settler is let out of the system from the outlet 

launder provided at the top of the settler
Treated Water Tank

The treated water from Lamella clarifier will be collected in treated water tank. The water from treated 
water tank is fed to the pressure sand filters & Activated carbon Filter for removal of suspended matter & 

turbidity

land 
technology to 

avoid 
contamination 

as Existing 
sludge is also 

stored in 
unlined pit

Address: IA Division, Ministry of Environment, Forest and Climate Change,
Indira Paryavaran Bhawan, Jor Bagh New Delhi - 110003

Page 10 of 25IA/MH/IND3/458959/2024



Disinfection System
The water after removal suspended particles, odor and organic matter is subjected for disinfection. By using 

Sodium Hypochlorite solution containing 10% strength. The hypo solution will be stored in 10 lit tank. 
Treated water will be used for gardening within plant.

Process flow diagram of proposed STP has been submitted.
4 Action plan 

for lined pit 
for storage of 

chemical 
sludge.

Calcium Carbonate is a non hazardous solid waste for which in existing Consent to Operate, MPCB has 
given its disposal method as Sale to Brick Manufacturer. Earlier disposal method was Landfill in own 
premises. Hence, there is no need of constructing Lined Pit. Instead, we propose to construct a fully 

enclosed shed for storing Calcium Carbonate so that soil, water & air will be protected from contamination. 
Calcium Carbonate waste generated from the plant will be securely stored in this shed before sending it to 

Bricks manufacturers. The details are given below:
Shed Size: Size of the shed will be 12 m width x 17 m length x 6 m height. Floor area of the shed will be 

204 Sq. M. where about 500 MT of Calcium Carbonate can be stored. Closed conveyor belt will be 
installed from plant to Storage shed and automatic filling arrangement will be commissioned for filling in 

the truck. Sprinklers will be installed while loading in the truck. This storage capacity is equivalent to about 

4.5 month‟s generation of Calcium Carbonate from the plant with existing capacity.
Shed Details:The shed will have plinth 2 feet above ground with concrete flooring. It will be enclosed from 

all four sides by wall / G.I. sheets and will have roof covered with G.I. sheets. There will not be any 
contamination with soil, water and air after storing Calcium Carbonate in this shed.

Timeline & Budgeted Cost: This shed will be constructed within a period of Six months with estimated
capital cost of Rs. 75 Lakhs with recurring cost of Rs.10 Lakh/Annum on repair and maintenance.

Disposal Method:Calcium Carbonate generated (1375 MTPA) in the plant will be stored in the shed before 
sending it to Bricks Manufacturers

The earlier AAQ modeling was done by considering worst case scenario including DG set (400 kVA & 750 
kVA) and fuel as a coal for boiler. These values were cumulative GLCs (existing + proposed) of gaseous 

pollutant after the proposed expansion.
Temp Velocity Volumetric

Flow
PM SO2 NOxSl. No. Stack attached to Ht.

(m)
(K) (m/s) Nm3/hr gm/sec gm/sec gm/sec

Existing Stack
1 Boiler (3 TPH) 30 393 5.63 6293.19 0.26 0.52 0.52
2 DG Set (400 kVA) 9 423 8.78 117.20 0.02 - 0.44

Proposed Additional Stack
1 Boiler (6 TPH) 30 403 10.2 13551.80 0.19 0.38 0.38
2 DG Set (750 kVA) 18 483 12.5 253.21 0.04 - 0.83

Total Stack after Proposed Expansion
1 Boiler (6 TPH) 30 403 10.2 13551.80 0.19 0.38 0.38
2 Boiler (3 TPH) 30 393 5.63 6293.19 0.26 0.52 0.52
3 DG Set (400 kVA) 9 423 8.78 117.20 0.02 - 0.44
4 DG Set (750 kVA) 18 483 12.5 253.21 0.04 - 0.83

The existing short term modelling results are presented in Table below and the isopleths of PM, SO2 and 
NOx representing the GLCs for are shown in Figures.

Pollutant Concentration due to existing activities (mg/m3) Distance (m) Direction
Particulate Matter (PM10) 0.14
Particulate Matter (PM2.5) 0.05

SO2 0.15
NO2 0.27

300 SW

Exiting emissions contribution due to project activity is already included in current baseline.
ISOPLETHS OF PM10, PM2.5, SOX, NOXhas been submitted.

Now, they have run the AERMOD model excluding DG sets (standby) and fuel as a coal and biomass 
briquettes for boiler along with PTFE bag filter as a pollution control equipment. The net incremental GLC 

5 During 
presentation, 
PP presented 